
 
Report Date: 12/23/2021 9:39 AM
Test: 3 Point Bend Test
Batch: Unnamed
 
 
 
 

Specimen details

 

 
Test Results

 

 

Specimen ID Date Time Type Width
CrackMaster_1_12232021_
093831 12/23/2021 9:38 AM 3 pt. Bend 6.000in

Specimen ID Depth Span Length

CrackMaster_1_12232021_093831 0.250in 9.842in

MaxLoad MaxStress
Unit lbs PSI

Lower limit 0.000 0.000
Upper limit 0.000 0.000

153.655 6049.076



 
Report Date: 12/23/2021 9:40 AM
Test: 3 Point Bend Test
Batch: Unnamed
 
 
 
 

Specimen details

 

 
Test Results

 

 

Specimen ID Date Time Type Width
CrackMaster_2_12232021_
094023 12/23/2021 9:40 AM 3 pt. Bend 6.000in

Specimen ID Depth Span Length

CrackMaster_2_12232021_094023 0.250in 9.842in

MaxLoad MaxStress
Unit lbs PSI

Lower limit 0.000 0.000
Upper limit 0.000 0.000

122.866 4836.982



 
Report Date: 12/23/2021 9:42 AM
Test: 3 Point Bend Test
Batch: Unnamed
 
 
 
 

Specimen details

 

 
Test Results

 

 

Specimen ID Date Time Type Width
CrackMaster_3_12232021_
094147 12/23/2021 9:41 AM 3 pt. Bend 6.000in

Specimen ID Depth Span Length

CrackMaster_3_12232021_094147 0.250in 9.842in

MaxLoad MaxStress
Unit lbs PSI

Lower limit 0.000 0.000
Upper limit 0.000 0.000

132.729 5225.263


